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Premedication
30 min before chemotherapy
® Ondansetron 8 mg IV push before chemotherapy
® Dexamethasone 10 mg IV before chemotherapy
® NSS 250 ml IV KVO
Chemotherapy
® Vincristine 1 mgin NSS 100 ml piggy bag IV free flow
® (Cyclophosphamide..........c.......... me (400 mg/mz) in NSS 100 ml piggy bag IV free flow
®  Doxorubicin.......ccceeveeenee. mg (25 mg/mz) in NSS 100 ml piggy bag IV free flow
® Prednisolone (5) (40 mg/mz/day) ................. tab PO q 6 hr for 5 days
Home Medication
® Ondansetron (4) 2 tab PO prn g 8 hr x 5 days
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® Acyclovir (400) 1 tab PO tid pc lawguduns WS ANT

9

® (-CSF 300 mcg SC OD on Day....ccceeenneee TO Day...oeeeiieene.
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